CERTIFICATE I

-

. GORT

KEBTLd FLAMEPROOFING
132 Saltley Road SERVICES
Saltley A traciing name-af Gigrt Seiivees L
Birmingham

BT 4TH

Date CETE e . Certificate No. 3952
Fabric Falycottan Plain Dyad Order No.

Length  0.25 metres

This is to certify that we have carriad out a0 in-house test on a sample of thie suppliad fabric defalled
above.

The results from the test show 2 PASS to pass B3 5852 . 2008, lgnition Source 5§, following the water-
soaking procedure set out in clauses 4.2 to 4.5 ol BS 56851 | 1978, '

Yours faithfully

For'd E Talbot B.8c
(Head of Testing)
GSFM2

Please inspect fabric on receipt. Claims cannot be accepted once the goods have been cut.

Messtaract Cffice. (A& Goedon Sireel Shaw, Oldhan L2 8EL
Tal: 117 76 BAMES pr (1708 BASREE. Faw 07 /08 d483t Bl salesi@igons couk
PBrresa Menizirafion No. 453 E Englare & Wales:



CERTIFICATE |

- G

GORT
KBTLid FLAMEPROOFING
132 Saltley Road SERVICES
Saltiey A traing name of (o Services et
Birmingham
BT 4TH
Date | 23/0810 Certificate No. 3853
Fabric Polycotton Flain Dyed : Order No,

Length 025 metres

E in to.cartify that we have carried out an in-houss test an 3 sample of the supplied fabric detailed
1]

The results from the test show a satisfactory PASE to BS 5867 . Pan 2
Type B. 2008
(Tested according to EN-18C 15025: 2002 Face Ignilion)

Mo lesls have been camied out on the durability of the tabric's fiame retardant properties, and we are
theretore unable to provide any recommeandations regarding fabric care

Youre tatnfully

ForJ E Talbot B Sc
(Head of Testing)
GSIFH2

Please inspect fabric on receipt. Claims cannot be accepted once the goods have been cut.

Hepistarer Ciffice 78 Gordun Steest, Shew, Slelbarr CLY 8B
Fel: 11 708 HASPES o 007 708 HAHEEE  Fax (107 H4880s  Errenl: sales@innns ok
Euskesd Mesasation He: 4552218 Cnoldnd & Wees



